%cf%

PARTS NO.5312 9810 000 04/06/02






NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 [5310 0051 000 ENGINE 1 |FH641V-BG6(Q
2 |5310 0005 000 PULLEY 1
3 | 5310 0006 000 KEY 1
4 15310 0007 000 WASHER 1
5 ]5305 0009 000 BOLT 1 |8T
6 |5310 0061 000 BASE 1
7 | K814 0108 035 |F BOLT 4 [M8><35(8T)
8 | F301 0108 000 |F NUT 4 |M8
9 | K710 0110 025|F BOLT 4  [M10>=25(7T)
10 | 5309 0004 000 VALVE 1 [49116-70010
11 ] 3308 2114 000 BAND 1
12 ] 5310 0058 000 HOSE 1
13 | 5310 0056 000 PIPE 1
14 ] 5310 0057 000 COLLAR 1
15 13513 3131 000 BAND 1
50 0 O-RING 1 |670D2016
CM2102 1 07/09/06



5310 015A =vyraryptp—Ar7I%7 ENGINE CONTOROL EQUIPMENT

Rl WHaRES EIREZE Es| & <t W A 5 B B =
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. [ REMARKS
2 | 3533 1165 000 |4)y7° GRIP 1
3 | 3629 4637 000 [#5/ # SPRING 2
4 | 0350 0151 226 [PW WASHER 1 [12x26x23
5 [A301 0112 001 [+vb NUT 1 [M12
6 [ A301 0112 003 [+yb NUT 1 [M12(378)
7 | 5310 0102 000 |74 ¥— WIRE 1 J&/hd)]
8 | 05620106 016 |E574vEY PIN 1 |p6x16
9 |03500130613|PW WASHER 1 [6x13x1.0
10 | 0520 0120 012 |7YEY PIN SPLIT 1 [20x12
11 | 5310.0105 000 |74 ¥— WIRE 1 Fa-9
12 | 3513 3131000 |7°FAFy9n U BAND 1
13 | 5310 0107 000 |{val—4% INSULATOR 1
14 | 5310 2437 000 |A4)L 44 BAND 4
15 | 0350 0170 828 |PW WASHER 2 |8x28x45
16.| 5310 0151 000 |7°'L—h PLATE 1
S01 | 5310 9915 000 | 7°L—Meyk PLATE set 1
CM2102 —2— 09/07/21




5312 025A T7vYuZ/3I%7 ELECTRIC EQUIPMENT

Ril| HaRES ILTEE ] Ex = f W A 5 B ik =
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 [ 5310 0252 000 |\-%2 HARNESS 1
1-1 [ 0980 1001 502 |k1—R’ FUSE 1 [15A
1-2 | 0980 1002 002 [E1—R" FUSE 2 |20A
2 | 3522 0238 100 [4y7 44k TAPTIGHT 2
3 [3712 0315 000 [4Y)y7° CLIP 9
4 | 5310 0204 000 [R49F SWITCH 1
5 | F300 0106 000 [FFyk NUT 2 |M6
6 | 3713 0211 000 [*=YA{yFAssy SWICTH 1
6-1 | 3713 0214 000 |k ) A1 %— KEY 1
7 15229 0511 000 | R{/9F SWICTH 1
8 | 5310 0211 000 [71FAssy LAMP 2
8-1 | 0980 8122 304 |7 BULB 2 |12v23w
9 |H242 0106 014|+~A" £ LAB SCREW 4 (M6 X 14(+FgUFE)
10 | 5310 0208 000 [R1yF SWITCH 2 |
11 | F204 0105 016 |[#LRA BOLT 4 M5 X 16(+F7UTE)
12 | 5310 0209 000 [7°L—F PLATE 2
13 | 3705 3901 000 [y T!)- BATTERY 1 [40B19R
14 | 3407 0506 000 [AT97 1 4k%ary PLATE 1
15 [ 3705 9903 000 |N'yTY=M)YF& WM BOLT set 2 |$p6x170
18 | 0980 7150 304 [7'5A3—-}F CODE 1 [15-L300
19 | 0980 7151 903 [7'523—-}F CODE 1 [15-L1900
20 | 3643 0217 000 |v4F+A3—-}F CODE 1
21 | 3415 0055 000 |!)—F+Y CODE 1
CM2102 —3— 12/02/15




RAEBHRHSE

NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS

22 15306 3541 000 SWITCH 1

23 | H242 0103 020 SCREW 2 |M3>=<20( )

24 | F300 0103 001 NUT 2 M3 -

25 | 5310 0221 001 RELAY 1

26 | H242 0106 016 SCREW 2 |M6>=<16( )

27 | 5310 0224 001 SWICTH 1

28 | 5310 0226 000 SWICTH 1

29 | H242 0104 020 SCREW 2 |M4>=<20( )

30 | F300 0104 001 NUT 2 |M4

31 | 5310 0229 001 RELAY 1

32 | 3647 0809 000 METER 1

33 | 3513 3131 000 BAND 6

34 | 5310 0231 000 HARNESS 1

35 | 5229 0525 000 BRACKET 1

36 | 4201 0302 000 SWITCH 1

37 | 3705 3922 000 HORN 1

38 | K700 0106 016 BOLT 2 |M6><16(7T)

39 ] 3673 0622 000 HARNESS 1

40 [ 5310 0255 000 BRACKET 1

41 [5310 0257 000 BRACKET 1

42 | K110 0108 016 BOLT 4 |M8>=16(4T)
CM2102 4 06/03/16




Abrangesy
—AbLe—Ked

AgsL a3

L
L

o — ~ . -/
I.W.mm./JPJM.uu.—uMl_.vnu_zm& uﬂ_ OZ__n_n__m St e s P
! vt/ ’
_ i ¢ 8ZONHY
X o LAY ISR ENX
d g (L)
SELRG OUYIHRILY BMSAVOL XSAVEINE _ @5 |\
as—@¥ A= .
- d—# |@mnm_ el e} S me) d LZONHY
e o—zt —g b A T# | £4)Y
a-¥% A= a o o—+0O ] T 2K
(B)m o— H-g I S I'ag 3 vh 5 O €| 2 [V me—5—= -
Mg M-8 a—¥ 7 °Y 5g
SEOB
I x| M2 A w — -
J 5z ER
CEONHY £—¥—0Ld)
CLONHY ,j 30 sl mv
g E] a1 (
— 1Ly 7 m?@@@@@_ POZ | \%m “
= = B - 57 | [ 9T ONHIY
ER EE AL —1MN
2
T TMZ B
& | 51 LA N 5 I8
VONHE m ABSE &3 | 70¢ T58 0 Pt
£LpYNCk L2 D -——— - — - 7z ¢t | (mee
voz ()
- Mﬁm 4H var @M Mz ! edr
= 71
ﬂHgm m Yoz © SEEE MN ﬁw e arsh
T o | o— EE wel] O & ° |/ =8 Tiar loor SZONHY
o 5] o 52 b o
. _ B ooy AkL—A1
@ ] Mz H Lu
o 30 —
* ! a g T ME] H-%Y)
& & xa T
& °© z
|
. 5 Y OL'ONFY
53 Ell _V [eme) & £61Y
wa] 0N LREGEIK PANA S
0z —W
a MuSE 0 N W OI'ONHY
o8 o 1 _V O+0O | #r#% £4)Y
Ag ERl P HYR &N +—Ac
€ 1s
Bl o GFoFO I _
MaS8 0 oo ) 9ONFHY
@eE o] o & | OO 440 | £ X—F
az| © (aNo)3 1s| etfval 8| 3 g 25
s5ol.? 1va
|
. LONFFH
%0z 0 £6)Y
mal—=] B ofto Y
S R e re
1868 0  ro | /12 if
-|-|-|ﬁ|-| N _ﬁw @ goNTY
. | ZXMEC—ANCL
CONFHY o Ry
£opy i /A O wo %0 RIg=RIo
?Vﬂ‘ B a 5 w (=)
Koo boes 5| °¢ El C
- 1
LEONRY ¢C'ON
(LTAVS "LAZL) oy — 51 % |/ s © FE $Bﬂm
Al A "0 5] *St 5 o+0 FHEA ~
\ o S % ==
g oW

04/06/02

CM2102



NO. PART NO. PART NAME | Q'ty [IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 [5310 0311 000 TANK 1

2 | K710 0108 020 |F BOLT 4 |M8>=20(7T)
3 | K110 0108 016 |F BOLT 1 [M8><16(4T)
4 10833 0000 800 SEAL WASHER 1 [SwW-8

5 5310 0341 000 CAP 1

6 | 5310 0343 000 FILTER 1

7

8 10050 1100 160 BAND 2 @16

9

10 | 0050 3107 806 CLAMP HOSE 3 |7

11 | 0050 2108 083 CLAMP 1

12 ] 5310 0355 000 INSULATOR 1

S01 | 5310 9913 000 HOSE SET 1

S02 | 5310 9909 000 PIPE SET 1

S03 |1 5310 9910 000 PIPE SET 1

CM2102

04/06/02




NO. PART NO. PART NAME | Q'ty |IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 [5310 0452 000 MUFFLER 1
2 5310 0461 000 EXPIPE 1
3 5310 0471 000 COVER 1
4 |K110 0108 016 BOLT 1 [M8><16(4T)
5 | K710 0108 020 BOLT 2 |M8>=20(7T)
6 | 5309 0403 000 BAND 1
CM2102 7 04/06/02




NO. PART NO. PART NAME | Q'ty [IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
3 53101101 000 FRAME 1
4 | K710 0108 020 BOLT 2 |M8>=20(7T)
5
6 |5310 1131 000 PLATE 1
7 [K110 0108 016 BOLT 2 |M8>=16(4T)
CM2102 8 04/06/02




NO. PART NO. PART NAME | Q'ty IDESCRIPTION] FROM _ UP TO SERIAL NO. | REMARKS
1 ] 53101261 000 COVER 1

2 | 5310 1204 002 PANEL 1

3 | K110 0108 016 [F BOLT 6 [M8><16(4T)

6 | MA90 5743 010 BOLT 2

11 | K700 0106 014 |F BOLT 2 [M6><14(7T)

19 | 5310 1225 001 STEP 1

20 | 5310 1294 001 CAP 2

21 [ K710 0110 025 |F BOLT 6 [M10><25(7T)

22 | 5310 1241 100 COVER 1

23 | 5310 1243 000 BOLT 1

24 | 5310 1295 000 F-EXTINGUISHER | 1

25 | 5310 1246 000 MAT 1

35 | F301 0110 000 [F NUT 4 |M10

39 | K110 0908 016 [F BOLT 2 [M8>=16( )

43 | K710 0108 012 |F BOLT 2 [M8><12(7T)

44 | 0350 0140 818 |PW WASHER 6 18><18x1.6

CM2102 9 04/06/02



NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM __UP TO SERIAL NO. |REMARKS
4 | 5310 1263 000 COVER 1
5 | 5310 1265 000 COVER 1
6 | MA90 5743 010 BOLT 4
7 | 5310 1235 000 WASHER 4
8 | 53101217 000 BRACKET 2
9 | K700 0106 012 [F BOLT 10 [M6>=12(7T)
10 | 5310 1218 000 PLATE 2
12 | K700 0106 016 |F BOLT 3 [M6>=16(7T)
13 | 5310 1221 000 COVER 1
14 | 5310 1223 000 COVER 1
15 | 0040 1151 700 GROMMET 2 |C-30-NG-79-J
16 | K710 0108 020 |F BOLT 14 |M8>=20(7T)
17 | 5310 1224 000 SPRING 2
18 | 5310 1224 100 BRACKET 2
26 | 5310 1251 000 GUIDE 1
27 | 5310 1271 000 GUIDE 1
29 | F301 0108 000 [F NUT 4 M8
30 [ 5310 1281 001 BRACKET 1
31 [ K7100110 020 [F BOLT 2 [M10><20(7T)
32 [ 5310 1282 000 BRACKET 1
33 [ 5310 1284 000 PLATE 1
34 | 5310 1285 000 RUBBER 1
36 | 5310 1292 000 COVER 1
37 | 5305 0324 000 TRIM 1
38 [ 5310 1298 000 INSULATOR 1
40 [ 5310 1288 000 BOLT 4
41 | 0523 0108 000 PIN 4 8
42 | 5310 1299 001 CAP 2
46 | 0350 0140 618 [PW WASHER 4 16><18x<1.6
S01 [ 5310 9916 000 GRIP set 2

CM2102

=
o

04/06/02



NO. PART NO. PART NAME [ Q'ty [DESCRIPTION| FROM  UP TO SERIAL NO. |REMARKS
1 |[7207 000A 002 ASSY EQUIPMENT 1 [HTO52A
2 | A050 0112 020 BOLT 4 [M12><20(7T)
3 | A360 0101 202|SW WASHER 4 [12(J1S2 )
4 5306 2004 000 PLATE 1
5 | K710 0108 020|F BOLT 2 [M8>=20(7T)
6 | K814 0108 050 |F BOLT 1 [M8><50(8T)
7 | F301 0108 000 |F NUT 3 [M8
8 [A114 0110 100 BOLT 1 [M10>=<100>=<26
9 | F3010110000]|F NUT 1 [M10
10 | 0350 0141 022 [PW WASHER 1 [10><22>=1.6
11 [ 53062005 000 BOSS 1
12 | 0572 0005 028| - KEY 1 |5x28
13 [ 7308 1113 000 FAN 1
14 | 5304 2005 000 WASHER 1
15 [ 5304 2007 000 PULLEY 1
16| 5304 2008 000 PLATE 1
17 | K700 0106 014 |F BOLT 6 |[M6><14(7T)
18 | 3205 2004 000 SPRING 1 [#50
19 [ K700 0106 020 |F BOLT 1 |M6>20(7T)
20 15310 2003 000 COLLAR 1
CM2102 11 09/01/13




NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 ]5310 2051 001 BRACKET 1
2 5310 2053 000 TANK 1
3 5310 2053 100 ASSY FILTER 1
4 15310 2053 200 SPRING 1
5 3667 6016 000 GAUGE 1
6 | K110 0108 016 [F BOLT 19 [M8>16(4T)
7 | K710 0108 025 |F BOLT 2 |M8><25(7T)
8 |5310 2091 000 COVER 1
9 |5310 2054 000 CAP 1
10 | 5310 2057 000 ADAPTER 1
11 ] 5310 2058 000 ADAPTER 1
12 ] 5310 2063 000 HOSE 1
13 | 5310 2064 000 HOSE 1
14 ] 3308 2114 000 BAND 4
15 15310 2093 000 COVER 1
16 | K710 0108 020 |F BOLT 2 |[M8>20(7T)
17 13513 3131 000 BAND 4
18 ] 7306 1009 000 PLUG 1
19 10833 0001 200 SEAL WASHER 1 |[SW-12
20 | 5310 2079 000 COVER 1
21 | 0350 0140 822 |PW WASHER 1 |8=<22%<16
22 | 5310 2083 000 PLATE 1

CM2102

12

05/07/28



NO. PART NO. PART NAME | Q'ty [IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 [5310 2135 000 PLATE 1
2 5310 2137 000 RUBBER 1
3 |5310 2139 000 PLATE 1
4 | A110 0508 020 BOLT 5 |M8>=20(SUS)
5 | F301 0108 000 [F NUT 3 |m8
6 [A650 0100 600 NIPLLE GREASE| 1 |A-M6
7 |5310 2141 000 PIN 1
8 | A360 0101 402|SW WASHER 1 [14(JIS2 )
9 | A300 0114 001 NUT 1 [M14
10 | 7403 000A 000 ASSY EQUIPMENT 1 [HDO021A

CM2102 13 04/06/02



5310 220A EBYU»Z3I%7 FRONT TIRE EQUIPMENT

Rl HMRES Bham & FR &%k U W A5 B &
NO. PART NO. PART NAME | Q'ty DESCRIPTION FROM ~ UP TO SERIAL NO. | REMARKS
1 15310 2201 000 [41+¥ASSY TIRE 2 ZHEMY

1-1 | 5310 2201 500 |!) LAssy WHEEL 2
1-4 | A110 0108 016 | Vb BOLT 8 |M8x16
1-5 | H301 0108 001 |S}vb NUT 8 [M8
1-6 | 5310 2204 000 |31+ TIRE 2 |[3.50-8TW2
1-7 | 5310 2205 000 |F1—7" TUBE 2
3 |K712 0110 020 |F&"JLb BOLT 8 |M10x20(7T) P=1.25

4 | 5312 2251 000 [41¥Assy TIRE 2 J=N\Uhad%

CM2102 —14— 12/09/28




9190002 9190007
9190009
9190011 9190016
9190017 9190019
9190020,9190021
9190023

9190026 9190036

NO. PART NO. PART NAME | Q'ty [IDESCRIPTION] FROM __UP TO SERIAL NO. | REMARKS
1 |5310 2301 000 ASSY RITIRE R 1 ]17><8.00-8FM4PR
1-1 {5310 2301 100 TIRE 1 ]17><8.00-8FM4PR
1-2 [ 3714 2204 000 VALVE 1 [TR413
1-3 {5310 2303 000 ASSY WHEEL ASSY| 1
1-6 {5310 2302 000 SEAL 1
1-7 [A110 0108 016 BOLT 6 |M8x<16
1-8 [H301 0108 001 NUT 6 [M8
2. {5310 2306 000 ASSY L |TIRE L 1 [17>=<8.00-8EM4PR
2-1 ] 5310 2301 100 TIRE 1 [17>=<8.00-8EM4PR
2-2 | 3714 2204 000 VALVE 1 [TR413
2-3 153102303 000 ASSY WHEEL ASSY| 1
2-6 | 5310 2302 000 SEAL 1
2-7 | A110 0108 016 BOLT 6 |M8x<16
2-8 | H301 0108 001 NUT 6 _[M8
3 [K712 0112 025 BOLT 8 |M12><25(
4 13407 6004 000 TUBE 2
CM2102 15

08/07/29



9190001
9190008
9190010
9190017 9190019
9190022
9190024,9190025
NO. PART NO. PART NAME | Q'ty [IDESCRIPTION] FROM __UP TO SERIAL NO. | REMARKS
1 |5310 2321 000 ASSY RITIRE R 1 ]17><8.00
1-1 [ 3407 6002 900 TIRE 1 ]17><8.00 8-4PR
1-2 [ 3714 2204 000 VALVE 1 [TR413
1-3 ] 5310 2322 000 ASSY WHEEL ASSY| 1
1-6 {5310 2302 000 SEAL 1
1-7 [A110 0108 016 BOLT 6 |M8x<16
1-8 [H301 0108 001 NUT 6 [M8
2. 5310 2335 000 ASSY L |TIRE L 1 [17><8.00
2-1 ] 3407 6002 900 TIRE 1 [17>=8.00 8-4PR
2-2 | 3714 2204 000 VALVE 1 [TR413
2-3 153102322 000 ASSY WHEEL ASSY| 1
2-6 | 5310 2302 000 SEAL 1
2-7 | A110 0108 016 BOLT 6 |M8x<16
2-8 | H301 0108 001 NUT 6 _[M8
3 [K712 0112 025 BOLT 8 |M12><25(
4 13407 6004 000 TUBE 2
5 15312 2302 000 Assy TIRE 1
65312 2306 000 Assy TIRE 1
CM2102 15-1 08/07/30




NO. PART NO. PART NAME | Q'ty IDESCRIPTION[ FROM __ UP TO SERIAL NO. | REMARKS
1 10852 1300 040V V-BELT 1 |SB40 W400
2 |5310 2416 000 TENSION ARM 1
3 10742 0101 200 |E RING 1 ]12
4 10350 0151 632 |PW WASHER 1 |16><32><2.6
5 15310 4038 000 BUSH 2
6 | 5305 2406 000 PULLEY 1
710750 0560 034 BEARING 2_|6003DDU
8 10741 0003 500 [C RING 1 |H35
9 10740 0001 700 (C RING 1 |S17
10 10834 0035 070 SEAL CAP 1 1357
11 ] 3513 3127 000 SPRING 1
12 13606 2015 000 BOLT 1
13 [ F301 0108 000 [F NUT 2 _|M8
17 | K710 0108 020 |F BOLT 2 _|M8><20(7T)
37 {0350 0140 822 |PW WASHER 2 |8><22x<16
55 5310 2417 000 BRACKET 1

CM2102

16

04/06/02



5310

240A 02

NUIERAAVE S8/ a

(v 2)

POWER LINE EQUIPMENT (PART—2)

Rl HRES BB R & E% 2 B A5 % & &=
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
14 | 0350 0160 828 [PW WASHER 2 [8x28x30

15 | 5310 2402 000 [37°A"Lb V-BELT 1 |SC-35 HP-X

16 | 5310 2403 000 |7°L—F PLATE 2

17 | K710 0108 020 [Fik )L+ BOLT 2 |M8x20(7T)

18 | 5310 2404 000 |73V 7—A TENSION ARM 1

19 | 0350 0162 244 [PW WASHER 2 [22x44x32

20 | 5310 4303 000 [7'yYa BUSH 2

21 | 0350 0161 240 [PW WASHER 1 [12x40x32

22 | A303 0112 001 {Fyk NUT 1 [mi2

23 | A360 0101 202|SW WASHER 1 |12(J1S28)

24 | 5310 2405 000 |7 PULLEY 1

25 | 0741 0005 200 |CYv4" RING 1 [H52

26 | 0750 0563 044 [N T7YVY BEARING 1 |6304DDU

27 | 0740 0002 000 [CY)o4" RING 1 [s20

28 | 0834 0055 080 [/ ¥+vy7’ SEAL CAP 1 [55x8

29 | 3616 3027 000 [1\'% SPRING 1 [L=112 it (GHIEER &) 3E1)
29 | 5306 2415 000|274 SPRING 1 |L=152 [HER& (CM2102) 3E1)
30 | 5306 2431 000 |74¥— WIRE 1 [L=1200 it (FHIEER &) 3E1)
30 | 5310 2406 000 |74¥— WIRE 1 [L=1088 IBER S (CM2102) 3E1)
31 | 3205 2005 000|274 SPRING 1 |#38

32 | 5310 2407 000 |Li— LEVER 1

33 | 0691 0012 251 [4'1)y7° GRIP 1 |p12BHKE

34 | 0742 0101 200 [EY)VY" RING 1 [12

35 | 5306 2421 000 [7—A ARM 1

36 | 0562 0108 022 [E574vEY PIN 2 |p8x22

37 | 0350 0140 822 [PW WASHER 2 [8x22x16

38 | 0523 0108 000 |2F+y7°EY PIN SNAP 2 [

1) NO.29 - NO.30 1%, & MU THIHERMO HHEN BV £97,  (FHEH)

CM2102

10/09/02




NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FRoM  uP T0 SERIAL NO. |REMARKS
39 | 5310 2408 000 PLUNGER 1
40 | A301 0112 003 NUT 1 [M12(3 )
52 | 6120 2909 000 RUBBER 1
53 | K814 0108 050 BOLT 1 |M8><50(8T)
54 | A301 0108 003 NUT 1 |ms
56 | 5310 2431 000 INSULATOR 1
57 | 5310 2435 000 TUBE 1
58 | 5310 2437 000 BAND 2
CM2102 18 04/06/02




70k2y3

A3

J

NO. PART NO. PART NAME | Q'ty IDESCRIPTION[ FROM __ UP TO SERIAL NO. | REMARKS
17 [ K710 0108 020 BOLT 4 |M8><20(7T)
41 5310 2411 000 SHAFT 1
42 5310 2412 000 METAL 1
43 10750 0562 034 BEARING 2 _16203DDU
44 10741 0004 000 RING 2 _|H40
45 5310 2421 000 SHAFT 2
46 | 5310 2422 000 JOINT 2
47 15310 2423 000 SHAFT 1
48 | 7403 2604 000 PIN 2 |6
49 10740 0002 500 RING 2_[S25
50 | 5310 2424 000 SHAFT 1
51 15310 2426 000 |NC 16 JOINT 4
59 | A650 0100 600 NIPLLE GREASE| 2 [A-M6
CM2102 19 04/06/02




NO. PART NO. PART NAME | Q'ty [DESCRIPTION[ FROM _ UP TO SERIAL NO. | REMARKS
1 {5310 2701 000 GEAR 1
1-01] 5310 2704 001 CASE 1
1-02] 5310 2705 000 |B/R HOLDER 1
1-03| K710 0108 025 |F BOLT 8 |[M8><25(7T)
1-04] 5310 2706 000 SHAFT 1
1-05] 0750 0563 054 BEARING 1 16305DDU
1-06 | 0741 0006 200 [C RING 2 _|H62
1-07] 0840 1028 478 SEAL OIL 1 |UE28>=<47><8
1-08 [ 5310 2707 000 16 GEAR 16 1
1-09{ 0740 0002 500 [C RING 1 1825
1-10] 5310 2708 000 [B/R HOLDER 1
1-11] 0750 0063 050 BEARING 2 16305
1-12] 0840 1025 428 SEAL OIL 1 JUE25><42x<8
1-13[5310 2709 000 SHAFT 1
1-14] 5310 2711 000 20 GEAR 20 1
1-15] 0750 0062 040 BEARING 1 [6204
1-16] 7953 1004 000 CAP 1
1-17] K712 0110 012 |F BOLT 2 |M10><12( )
1-18] 0833 0001 000 SEAL WASHER | 2 [SW-10
1-19] 7306 1009 000 PLUG 1
1-20] 0833 0001 200 SEAL WASHER 1 [SwW-12
2 | K710 0608 025|F BOLT 10 |M8>=25(7T)
CM2102 20 04/08/11



NO. PART NO. PART NAME | Q'ty [DESCRIPTION[ FROM __ UP TO SERIAL NO. | REMARKS
3 15310 2715 000 GEAR 1
3-01] 5310 2716 001 CASE 1
3-02] 5310 2717 000 |B/R HOLDER 1
3-03] K710 0108 025 |F BOLT 4 |M8>25(7T)
3-04] 0840 1025 428 SEAL OIL 1 JUE25>=42><8
3-05] 0750 0062 040 BEARING 1 16204
3-06] 0750 0063 050 BEARING 1 16305
3-07] 5310 2723 000 16 GEAR 16 1
3-08] 5310 2718 000 SHAFT 1
3-09] 5310 2719 000 SEAL 1
3-101] 0750 0063 060 BEARING 2 16306
3-11] 0741 0007 200 |C RING 1 |H72
3-12] 5310 2721 000 SHAFT 1
3-13] 5310 2711 000 20 GEAR 20 1
3-14( 0740 0003 000 |C RING 1 1S30
3-15] 0834 0090 080 SEAL CAP 1 190><8
3-16 7953 1004 000 CAP 1
3-17| K712 0110 012|F BOLT 2 _|M10><12( )
3-18] 0833 0001 000 SEAL WASHER 2 [SW-10
4 15310 2751 000 PULLEY 1
5 10571 0007 032 KEY 1 7><32
6 | K710 0610 025 |F BOLT 1 |M10>=<25(7T)
7 10350 0161 040 |PW WASHER 1 110><40>=<3.2
CM2102 21 04/06/02




_._./_
L
_;oo@:l\).h\lc'lc’

NO. PART NO. PART NAME | Q'ty IDESCRIPTION[ FROM __ UP TO SERIAL NO. | REMARKS
8 15310 2755 000 BRACKET 1

9 [5310 2753 000 PIPE 1

10 5310 2757 000 PLATE 1

11 ] 0350 0140 822 |PW WASHER 6 [8x22x<1.6

12 [ F301 0108 000 [F NUT 2 _|M8

13 5312 2761 000 PROPELLER SHAFT 1

14 15312 2767 000 PIN 2

15 10350 0140 816 |PW WASHER 2 |8=<16>=1.6

16 | A650 0100 600 NIPLLE GREASE| 1 [A-M6

17 10520 0125 016 PIN SPLIT 2 125x%<16

CM2102 22 04/06/02




20
19
3
27
~NO0.9190036

NO.| PART NO. PART NAME | Q'ty |DESCRIPTION| FROM _ UP TO SERIAL NO. |[REMARKS
1 [ 5310 3001 000 ASSY  [GEARBOX AssY| 1

2 | K815 0110 030[F BOLT 4 [M10><30(

3 | 5306 3033 000 HANDLE 1

3-1 [ 5306 3033 100 PAD 1

4 | 0350 0141 022 [PW WASHER 1 [10%<22><16

5 |A313 0101 011 NUT 1 |M10=<125

6 | 0520 0125 020 PIN SPLIT 1 [25%20

7 | 5310 3011 001 A JOINT 1 NO.9190037

7 | 5310 3011 000 A JOINT 1 NO.9190036
8 | 5312 3012 000 B JOINT 1 NO.9190037

8 | 5310 3012 000 B JOINT 1 NO.9190036
9 | 5310 3014 000 ARM 1

10 | 5310 3015 000 BOLT 1 17

11 | A360 0101 402[sw WASHER 1 143152 )

12 | A300 0114 001 NUT 1 |m14

13 | 5310 3016 000 JOINT 2 |BL12D

14 | 5310 3071 000 JOINT 2 |BL12DL

15 | A303 0112 003 NUT 2 |M12><125@3 )

16 | A303 2112 003 NUT 2 [M12L><1253 )

17 [ 53103017 000] A BOLT 1

18 [5310 3018 000] B ROD 1

19 | 0350 0151 226 [PW WASHER 1 [12x26>2.3

20 | A360 0101 202[sw WASHER 5 [12(1S2 )

21 | A303 0112 001 NUT 5 [M12( 1)

22 | 5310 3019 000 BUSH 1

NO.7,8,26,27
NO.13,14,15,16
CM2102 23 08/06/26




20
19
3
27
~NO.9190036

NO. PART NO. PART NAME | OQ'ty IDESCRIPTION| FROM __UP TO SERIAL NO. [REMARKS
23 |5310 3025 000 ARM 1
24 15310 3026 000 ARM 1
25 | K710 0608 020|F BOLT 8 |M8><20(7T)
26 | K814 0108 050|F BOLT 1 [M8>50(8T) |NO.9190037
26 |5310 3013 000 BOLT 1 NO.9190036
27 | A341 0130 802 NUT 1 M8 NO.9190037
27 5310 3021 000 SPRING 1 NO.9190036
NO.7,8,26,27
CM2102 24 08/06/26




5310

305A A7T7V s /my R7I%7 STEERING ROD EQUIPMENT

Ril| HRES BB & B Fh @ = <t W A5 s &
NO. PART NO. PART NAME | Q'ty |IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 5310 3051 000 [Ay} ROD 1
2 [53103016 000 |Yo9H =) JOINT 3 [BL12D =L
3 [5310 3071 000 |YoH = JOINT 3 [BL12DL Ex
4 | A303 0112 003|Fvk NUT 3 [M12x1.25(35&) =L
5 [A303 2112 003]Fyb NUT 3 [M12L x 1.25(3%F) Ex
6 |A360 0101 202]|sSW WASHER 7 |12(JI1S25)
7 | A303 0112 001 |Fvk NUT 7 _M12(#8 B 178)
8 |[5310 3055 000]|7—A ARM 1
9 |[5310 3057 300|7vo+ WASHER 4
10 | 5310 3054 000 |7y + WASHER 1
11 | 5310 3057 500 |7’y¥a BUSH 4
12 | 5310 3058 000 |Ayh ROD 1
13 | 5310 3059 000 |Y)v4 LINK 1
14 | 5310 3064 000 |7—A ARM 1
15 | 5310 3067 000 [Ayr BOLT 1
16 | 5310 3068 000 |Ayh ROD 1
17 | 5310 3072 000 |)o4& =)L JOINT 1 |BL14D =L
18 | 5310 3073 000 |4 =)L JOINT 1 |BL14DL Ex
19 | A303 0114 003]Fvk NUT 1 |M14 x 1.5(3%8) =L
20 | A303 2114 003]Fvk NUT 1 [M14L x 1.5(3%&) Ex
21 | A360 0101 402[sw WASHER 3 [14IS28)
22 | A303 0114 001 |+vk NUT 3 [M14x15
23 | 0350 0161 430 [PW WASHER 1 [14x30%3.0
24 | A650 0100 600|4")—A=97"IL NIPLLE GREASE| 1 |A-M6
25 | A652 0100 600|457 —A=97"Il NIPLLE GREASE| 1 |C-M6

D) NO.2,3,4,5 - 17,18,19,20 1%, AL TNEFN, FoREBRDIGENH D FTOT, A8 « oW g0 E.,
THESTRAVVE T,
CM2102

16/11/04



NO. PART NO. PART NAME [ Q'ty [DESCRIPTION| FROM  UP TO SERIAL NO.|REMARKS
1 53103101 000 PEDAL 1
2 5310 3105 000 NONSLIPSHEET | 1
3 | K700 0106 016 |F BOLT 1 |M6><16(7T)
4 {0350 0160 828 [PW WASHER 1 [8>=<28>=<3.0
5 |A110 0108 040 BOLT 2 |M8><40
6 | A301 0108 003 NUT 2 (M8
7 15310 3106 000 ARM 1
8 |[5310 3111 000 BRACKET 1
9 | K710 0108 020|F BOLT 3 [M8>=20(7T)
10 | 0350 0140 818 [PW WASHER 1 [8=<18>=<16
11 [ 0562 0108 022 PIN 1 |p8x<22
12 10520 0125 016 PIN SPLIT 1 [25%<16
13 [ 5310 3131 000 ROD 1
14 {0740 0001 700 |C RING 1 [S17
15 [5310 316A 000 [HST ASSY |NEUTRAL ASSY| 1
16| 5310 3165 000 PLATE 1
17 | A650 0100 600 NIPLLE GREASE| 1 |A-M6
18 1 0350 0160 628 |[PW WASHER 1 [6>=<28>=<3.0
CM2102 26 08/06/26



NO. PART NO. PART NAME | Q'ty |DESCRIPTION| FROM  UP TO SERIAL NO.|REMARKS
1 [5310 316A 000|HST ASSY [NEUTRALASSY| 1

1-1 ] 5310 3107 000 BRACKET 1

1-2 | 5310 3108 000 GUIDE 2

1-3 |1 5310 3109 000 BOLT 1

1-4 15310 3109 500 SPRING 1

1-5 13661 6043 000 JOINT 1

1-6 | A300 0106 001 NUT 2 [M6

1-7 | A300 0106 003 NUT 3 |M6

1-8 | F300 0106 000 |F NUT 1 |M6

1-9 |1 0350 0140 618 |PW WASHER 2 [6>=<18>=<1.6

1-10| 05200125 016 PIN SPLIT 1 |25x<16

1-11] 0350 0160 828 [PW WASHER 1 [|8>=<28>=3.0

1-12] 0350 0141 022 |PW WASHER 1 |10=<22x<16

1-13| 0520 0125 020 PIN SPLIT 1 |25x<20

CM2102 27 08/06/26



NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM  UP TO SERIAL NO. |REMARKS
2 10691 0010 250 GRIP 1 |10
3 0350 0151 226 |PW WASHER 1 [12>=<26><23
4 10520 0132 025 PIN SPLIT 1 [3.2%=<25
5 5310 3205 000 ROD 1
6 |5310 3208 000 ARM 1
7 10562 0108 022 PIN 1 [@8><22
8 ]0350 0140 818 |PW WASHER 1 [8x<18>=<16
9 0520 0125 016 PIN SPLIT 1 [25%<16
10 | 3627 3318 100 JOINT 1
11 | A301 0110 003 NUT 1 [M1033 )
12 | F301 0110 000 |F NUT 1 [M10
13 | 0550 0006 025 PIN 1 [6>x<25
S01 | 5310 9917 000 LEVER set 1
CM2102 28 04/06/02



NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM  UP TO SERIAL NO. |REMARKS
2 5310 3305 000 COVER 1
3 | K814 0110 040(F BOLT 1 [M10>=40(8T)
4 | F301 0108 000 [F NUT 1 (M8
5 5310 3306 000 LINK 1
6 |5310 3315 000 WIRE 1
7 10350 0140 818 |PW WASHER 1 [8x<18x=<16
8 ]0523 0108 000 PIN SNAP 1 8
9 |3405 3101 000 SPRING 1
10 | 5310 3321 000 LEVER 1
12 ] 5304 3315 000 SPRING 1
13 | 0350 0141 022 [PW WASHER 1 [10=<22><16
14 ] 0520 0125 020 PIN SPLIT 1 [25>=20
15 10350 0160 828 [PW WASHER 1 [8><28>=<3.0
16 ] 0520 0125 016 PIN SPLIT 1 [25%=16
17 | K110 0108 016 |F BOLT 4 |M8>=16(4T)
18 13513 3131 000 BAND 2
19 | 0050 2108 083 CLAMP 1 [L8O(D )
S01 | 5310 9918 000 PEDAL set 1
CM2102 29 04/06/02



NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM  UP TO SERIAL NO. |REMARKS
1 ]5312 3501 000 SEAT 1
2 5312 3502 000 SEAT BRACKET| 1
3 | K700 0106 016 |F BOLT 4 |M6>=<16(7T)
4 10350 0140 818 [PW WASHER 3 |8=<18%<16
5 10520 0125 016 PIN SPLIT 1 [25%<16
6 | 3535 4059 000 HOLDER 1
7 13672 1244 000 ROD 1
8 | A110 0108 016 BOLT 4 |M8>=<16
9 | F301 0108 000 |F NUT 5 |M8
10 | 5310 3545 000 PIN 1
11 ] 5310 3531 000 TOOLBOX 1
12 | K710 0108 020 |F BOLT 2 |[M8><20(7T)
13 | 0350 0140 822 [PW WASHER 2 |8x=<22>=<16
15 | K110 0108 016 |F BOLT 3 |M8>=16(4T)
16 | A351 0108 002 (U NUT 2 M8
17 15312 3513 000 PLATE 1
18 ] 5312 3514 000 SPRING 1
19 | K814 0108 055 |F BOLT 2 |M8><55(8T)
20 | A301 0108 001 NUT 2 |M8
22 |5312 3511 000 BRACKET 1
CM2102 30 04/06/02



NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM _UP TO SERIAL NO. | REMARKS
1 153104001 000 PLATE 1
2_]5310 4003 001 LINK 1
3 | K710 0108 020 |F BOLT 7 |M8>20(7T)
4 15310 4015 000 CYLINDER 1
5 10562 0112 050 PIN 1 112><30
6 10523 0112 000 PIN SNAP 1
7153104017 000 SHAFT 1
8 10350 0161 240 [PW. WASHER 2 ]12>40><3.2
9 10350 0151 226 [PW WASHER 2 12>26><2.3
10 | 0742 0101 000 |E RING 2 110
11 5310 4021 000 ABSORBER 1
12 | 0562 0108 020 PIN 1 ]8><20
13 | 0523 0108 000 PIN SNAP 2 8
14 ] 0562 0108 035 PIN 1 |8x<35
15 | 5310 4023 000 BRACKET 1
16 | 5310 4035 000 ARM 1
17 15310 4038 000 BUSH 1
18 | 0350 0151 632 |PW WASHER 2 ]16>x<32><2.6
19 ] 0740 0001 500 |C RING 2_|S15
41 15310 4081 000 PLATE 1
42 15310 4082 000 PLATE 2
43 | K700 0106 012 |F BOLT 4 M6><12(7T)
44 15310 4085 000 WIRE 1
45 10523 0106 000 PIN SNAP 1 6
46 | 5310 4086 000 ASSY MONITOR ASSY [ 1
47 10432 2105 010 SCREW 2 [M5>=<10(2 )
48 | 5310 4092 000 PLATE 1
49 10520 0120 012 PIN SPLIT 1 ]20x<12

CM2102

w
=

04/06/02



NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. [REMARKS
6 |0523 0112 000 PIN - SNAP 13
9 ]0350 0151 226 |PW WASHER 11 |12><26>=<2.3
20 | 5310 6002 000 PLATE 1
21 ]5310 6004 000 PLATE 1
22 | 5310 4045 000 FR ARM 1
23 | 5310 4051 000 FL ARM 1
24 10560 0112 075 PIN 5 |@l2><75
25 | 5310 4055 000 RR ARM 1
26 | 5310 4061 000 RL ARM 1
27 | 5310 4066 000 SHAFT 1
28 | 5310 4068 000 FRAME 1
29 | 5310 4076 000 ARM 4
30 | 5310 4077 000 BUSH 4
31 | 5310 4078 000 WASHER 8
32 1 0350 0161 030 |PW WASHER 8 [10=<30><3.2
33 | K710 0110 020|F BOLT 8 |M10>=20(7T)
34 | 5310 4079 000 ROD 2
35 | 3627 3318 100 JOINT 2 |BL10BD
36_| 3664 3076 000 - JOINT 2 |BL10BDL
37 | A301 0110 003 NUT 2 [M10(3 )
38 | A301 2110 003 NUT 2 |[M10L@3 )
39 | A301 0110 001 NUT 4 [M10(1 )
40 | A360 0101 002|SW WASHER 4 [10(J1S2 )
50 | 5310 4099 000 CAP 4
51 | 5310 4093 000 BRACKET 1
53 | 5310 4094 000 RUBBER 1
54 |5310 4094 100 PLATE 1
55 | A252 0108 020 SCREW 3 |M8>=<20
56 | F301 0108 000 |F NUT 3 |M8
CM2102 32 04/06/02




NO. PART NO. PART NAME | Q'ty [IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 [5310 4101 000 COVER 1

2 53104113 000 COVER 1

3 3407 3211 000 SPRING 1 [#6

4 10350 0140 818 [PW WASHER 1 [8x<18>=<16
5 10520 0125 016 PIN SPLIT 1 [25%=16

6 |5306 4119 500 PIPE 1 [p13.8>=<12.3
7 10562 0108 025 PIN 1

8 0521 0108 000 |R PIN 1 [8

9 |5310 4121 000 COVER 1

10 | K710 0108 012 |F BOLT 4 |M8>=12(7T)
11 ] 53104122 000 RUBBER 1

12 | 5310 4122 500 PLATE 1

13 [ 5310 4123 000 RUBBER 1

14 | 5310 4124 000 PLATE 1

15 | A110 0508 016 BOLT 10 |M8>=16(SUS)
16| F301 0108 000 [F NUT 14 |M8

17 ] 5310 4125 000 COVER 1

18 ] 5310 4126 600 PLATE 1

19 | 5310 4126 701 RUBBER 1

20 | 5310 4127 000 PIN 1

21 10520 0132 025 PIN SPLIT 2 132x>=25

22 10731 0101 216 LINER 2

23 | 5310 4131 000 PIN 1

24 15310 4132 000 SPRING 1

25 10350 0141 022 |PW WASHER 1 J10><22>=16

CM2102

w
w

04/06/02



RIEF A

NO. | PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS

26 10742 0100 800|E RING 1 |8

27 |A110 0508 020 BOLT 4 [M8><20(SUS)

28 15310 4161 000 PLATE 1

29 |A252 0580 016 SCREW 4 [M8><16(SUS)

30 |A360 0100 802SW WASHER 4 18(JIS2 )

31 |A341 0130 802 NUT 4

32 15310 4136 000 RUBBER 2

33 15310 4137 000 PLATE 2

34 15310 4139 000 RUBBER 1

35 15306 4134 000 PLATE 1

36 |5310 4141 000 BRACKET 2

37 |K710 0108 020|F BOLT 4 [M8><20(7T)

38 [5310 4144 000 BRACKET 1

39 |5310 4151 000 LEVER 1

40 [5310 4155 000 GRIP 1

41 15304 3315 000 SPRING 1

42 0560 0110 050 PIN 1 |¢l0>50

43 10520 0132 020 PIN SPLIT 1 |3.2x<20

44 |K710 0610 025[F BOLT 6 [M10>=<25(7T)
CM2102 34 04/06/02



5310 420A #HIU»7I4#7 CUTTER EQUIPMENT

? 1
</{ IXHI7T
1859

A

1
g ] -
% 3
& EXHIST
wkesh | 1Ry fRISY)

30\
- [}
.
DINKBEATE

(BLADE EXCHANGE TOOL)

KAR—LAR—=IT, BINATY =D 2B L TV £,

Ril| HMaES EIETEE Ex| & <t W A5 " &
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 2309 6201 010 [H!)nvtyh CUTTER 1
1E?DRETIE,)
3 | 5310 9906 000 |#" )Ly BOLT SET 2
5 | 03500161 630 |PW WASHER 1 [16x30%x3.0
6 | A304 0116 003[Fvh NUT 2 |M16 P=15
7 | 5304 4201 000 [A7= STAY 1
8 | A545 0612 030 |¥+vy7 A%~ BOLT 2 |M12x30 P=1.25
9 | 5304 4205000 |& & BOSS 1
10 | 5304 4206 000 [Hn — COVER 1
11 | 5304 4221 000 [} GUARD 1
30 [ 5313 9004 000 |34 TOOL 1 Toshiharu 17y
HERD) AU By FOF v b HENW MI12=44~54N-m
CM2102 —35— 13/03/25



NO. PART NO. PART NAME | Q'ty [IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 [5310 4301 000 BRAKE 1
2 5310 4303 000 BUSH 2
3 ]5310 4306 000 WIRE 1
4 10562 0108 022 PIN 2 |@p8><22
5 10350 0140 818 [PW WASHER 2 |8=<18>=<16
6 ]0523 0108 000 PIN SNAP 2 8
7 15310 4308 000 SPRING 1
8 ]3606 2015 000 BOLT 1
9 |F301 0108 000|F NUT 4 |M8
10 | 5310 4311 000 BRACKET 1
11 | 0350 0140 822 |PW WASHER 2 |8x=<22%=<16

CM2102

36

04/06/02



8
13
S01—
NO. PART NO. PART NAME | O'ty [DESCRIPTION[ FROM __ UP TO SERIAL NO. | REMARKS
S01 | 5312 605A 000 CANOPY set 1
1 | 5310 6052 000 GUARD 1
2 | 5310 6061 000 BUMPER 1
3 | 5310 6071 000 GUARD 1
4 | 53106081 000 BRACKET 2
7 | 5310 6091 000 GUARD 1
8 | 5310 6097 000 GUARD 1
13 | K710 0110 020 {F BOLT 8 |M10><20(7T)
18 | K710 0108 016 [F BOLT 2 |M8>16(7T)
19 | A054 0110 060 BOLT 2 |M10><60><30(7T)
20 | 0350 0141 022 |PW WASHER 4 110=<22x<1.6
21 | F301 0110 000 |F NUT 4 |M10
22 | A034 0110 065 BOLT 2 |M10><65>26(8T)
23 | 5310 6025 001 ROOF 1
CM2102 37 04/06/02




SO0+

NO. PART NO. PART NAME | O'ty [DESCRIPTION|rrom upToseriaLnof  REMARKS
S01 {5312 500A 000 EQUIPMENT 1
1 [5312 5001 000 MARK 1
2 15312 5002 000 MARK 1
3 135315017 000 MARK 2
4 15305 5321 000 MARK 1
5 153105018 001 MARK 1
6 |5312 5005 000 MARK 1
7 15312 5006 001 MARK 1
8 5306 5009 100 MARK 2
9. 15312 5004 000 MARK 1
10 | 5306 5008 000 MARK 2
11 | 5310 5037 000 MARK 1
12 | 5310 5038 001 MARK 1
13 ] 3655 6015 000 MARK 1
14 | 3714 6027 000 MARK 1
15 | 5310 5038 500 MARK 1
16 | 3655 6031 000 MARK 1
17 15312 5011 000 MARK 1
18 | 5312 5003 000 MARK 1
19 | 3709 6015 000 MARK 1
20 | 5312 5008 000 MARK 1
21 | 5306 5015 000 MARK 1
22 | 5312 5009 000 MARK 2
23 | 5312 5007 000 MARK 2
24 | 5310 5058 000 MARK 1
CM2102 38 07/03/31



=0 |
T |
|

N
o

SOH
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. [REMARKS
25 15229 5026 000 MARK 2
26 |5304 5016 000 MARK 1
27 15310 5065 000 MARK 1
28 5310 5066 000 MARK 1
29 5310 5067 000 MARK 1
30 | 3421 6036 000 MARK 1
32 15312 5012 000 MARK 1

CM2102 39 04/06/02



NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM __UP TO SERIAL NO. | REMARKS
1 ] 53125201 001 MANUAL 1
2 | 5310 5252 000 MANUAL 1
3 | 3656 6502 000 BAG 1
4 | 5310 6001 000 WRENCH 1
5 | 5312 5014 000 MARK 1
6 129999 6016 000 SPRAY 1 |FAGA
6 129999 6017 000 SPRAY 1
7 | 53109911 000 (HST)1L HST OIL 1L 3
CM2102 40 06/04/20






